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CLIENT :  THE LAMINEX GROUP                                 TEST NUMBER  : 7-587429-CV
          PO BOX 720                                        ISSUE DATE   : 11/10/2012
          WENDOUREE VIC 3355                                PRINT DATE   : 11/10/2012

SAMPLE DESCRIPTION  Clients Ref: "Milano"
                    High Pressure Laminate
                    Colour: Walnut Finish
                    Approximate Thickness: 1mm
                    End Use: Bench Top Surfaces

              THESE RESULTS MUST BE CONSIDERED IN CONJUNCTION
                WITH THE COMMENTS ON THE FOLLOWING PAGE(S)

  Material Specification provided by client:
   Nominal Composition: High pressure laminate with phenolic resin core,
                        melamine resin surface
   Nominal Mass:        91 g/m2

  AS/NZS              Simultaneous determination of Ignitability, Flame
  1530.3 - 1999       Propagation, Heat Release and Smoke Release

  RESULTS:            Face tested:  Face

                      Date tested:  10/10/2012
                                                   Mean        Standard Error
                      Ignition time                10.61  min      0.37
                      Flame propagation time       22.5   s        3.5
                      Heat release integral        106.6  kJ/m2    5.2
                      Smoke release, log d        -0.6836         0.0177
                      Optical density, d           0.2081 /m

                      Number of specimens ignited:    6

                      Number of specimens tested:     6

 REGULATORY INDICES:  Ignitability Index              9           Range 0-20
                      Spread of Flame Index           9           Range 0-10
                      Heat Evolved Index              4           Range 0-10
                      Smoke Developed Index           5           Range 0-10
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 Comments:

 These results only apply to the specimen mounted, as described in this report.

 The results of this fire test may be used to directly assess fire hazard,
 but it should be recognized that a single test method will not provide a full
 assessment of fire hazard under all fire conditions.

 Each test specimen was clamped in four places.
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